

# Test Report

Report No.: A001R20161227108-4

Date: Jan.07, 2017

Page: 1 / 3

Applicant: HUIZHOU TOP PACKAGING PRODUCTS CO., LTD  
Address: Floor 2, Building 5, Jun Yuan Industrial Park, Bai Shi Village, Qiu Chang Town, Hui Yang District, Hui Zhou.

**Report on the submitted sample(s) said to be:**

Sample Name: Plastic bag  
Material: MOPP/PET/AL/PE  
Sample Receiving Date: Dec.27,2016  
Testing Period: Dec.27,2016 to Jan.07, 2017  
Test Requested: Please refer to next page(s).  
Test Method: Please refer to next page(s).  
Test Result: Please refer to next page(s).

Tested by: Eva Lin

Liney, Eva.Lin

Test Engineer

Reviewed by: Henry

Zhaoliang, Henry

Laboratory Supervisor

Approved by: Lewis

Lulinwen, Lewis

Technical Director



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.

# Test Report

**Report No.:** A001R20161227108-4

**Date:** Jan.07, 2017

**Page:** 2 / 3

**Test Requested:**

As specified by client, to test sample with reference to the US Food And Drug Administration (FDA) the food contact test standard: 21 CFR 177.1520.

- N-hexane extractives
- Xylene extractives
- Density

**Conclusion:**
**Pass**
**Pass**
**Pass**
**Test Result(s):**
**Test Result(s) of FDA 21 CFR 175.1520**

Test Items	Test Condition	Unit	MDL	Result	Limit
				1	
n-hexane extractives	50°C, 2h	%,w/w	0.2	0.4	5.5
Xylene extractives	reflux 2h	%,w/w	0.2	5.6	11.3
Density	/	g/cm <sup>3</sup>	-	0.91	0.85~1.00
<b>Conclusion</b>	/	/	/	<b>Pass</b>	/

- Note:**
1. 0.1%,w/w =1000mg/kg
  2. N.D.=Not Detected(less than method detection limit)
  3. MDL=Method Detection Limit

**Sample Description**

1	Inner transparent plastic bag (PE)
---	------------------------------------

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.

# Test Report

Report No.: A001R20161227108-4

Date: Jan.07, 2017

Page: 3 / 3

## The photo of the sample



AGC authenticate the photo on original report only

\*\*\* End of Report\*\*\*

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.